1

CBOPOYHBIE EIVMHHUIIBI U JETAJIA
UNITS AND PARTS

KonuuectBo Ha moarpymiy|

No No 110- Quantity per subgroup
pnzz SHILIMK 0603Haqel:me JeTanu Ko OKII VA3-37419 o
" |napuc.| (COOPOUHOIM eNMHMIIbI) on VA3-39629 HamenoBanmue Description
Fig. Desi i f OKIT code ey | YAs-390%
Ref. No esignation of part VA3-3962 | YA3-22069
No. /o Fig (unit) VA3-3909 | YA3-33039
. YA3-2206 YA3-33036
YA3-3303 YA3-39094
VA3-39095
1 2 3 4 5 6 7 8
I'PYIIIIA 10. IBUTATEJIb
GROUP 10. ENGINE
Ioarpynna 1000. /IsuraTens B coope
Subgroup 1000. Engine In Assy
1 1 22069-1000250 - 1* JIBurarenp B cOope (MMOTHOCTHIO YKOMIUIEKTOBAHHBIN 1T Engine in assy (complete for mounting on
YCTaHOBKM Ha 11accu, apurateib 4218.1000400, kopobka chassis, engine 4218.1000400, gearbox 452-
nepenay 452-1700010-10) 1700010-10)
2 22069-1000250-01 - 1* JIBuratenb B coope (ITOJIHOCTBIO YKOMITJIEKTOBaHHBIN 151 Engine in assy (complete for mounting on
YCTaHOBKU Ha 1raccu, npuratens 4218.1000400, kopooka chassis, engine 4218.1000400, gearbox 452-
nepenad 452-1700010) 1700010)
3 22069-1000250-40 - 1* [IBurareib B coope (IMMOJTHOCTBIO YKOMIUIEKTOBAHHBIN TSt Engine in assy (complete for mounting on
YCTaHOBKM Ha 1accu, asurareib 4218.1000400-05, kopobka chassis, engine 4218.1000400-05, gearbox 452-
nepenay 452-1700010-10) 1700010-10)
4 22069-1000250-41 - 1* JlBuratesb B cOope (MOJTHOCTbIO YKOMITJIEKTOBAHHBIM 11T Engine in assy (complete for mounting on
YCTaHOBKM Ha 11accu, npuraresb 4218.1000400-05, kopooka chassis, engine 4218.1000400-05, gearbox 452-
nepenayd 452-1700010) 1700010)
5 220697-1000250-40 - 1* [ Burarenb B cOope (MOJTHOCThIO YKOMIUIEKTOBAHHBIN 11 Engine in assy (complete for mounting on
YCTaHOBKH Ha Iaccu, asuraresib 42187.1000400-05, chassis, engine 42187.1000400-05, gearbox 452-
KopoOka nepenay 452-1700010-10) 1700010-10)
6 3303-1000250 1* - JlBurarep B coope (IMMOJTHOCTbIO YKOMIUIEKTOBAHHBIN ISt Engine in assy (complete for mounting on
YCTaHOBKM Ha 1maccu, asurateb 4178.1000400-01 wiu chassis, engine 4178.1000400-01 or
4178.1000400-02, kopobka nepenau 452-1700010-10) 4178.1000400-02, gearbox 452-1700010-10)
7 3303-1000250-01 1* - JIBuraresib B cbope (MMOTHOCTHIO YKOMIUIEKTOBAHHBIN 1Tt Engine in assy (complete for mounting on
YCTaHOBKM Ha 1accu, nurartesb 4178.1000400-01 vm chassis, engine 4178.1000400-01 or
4178.1000400-02, kopobka nepenau 452-1700010) 4178.1000400-02, gearbox 452-1700010)
8 3303-1000250-50 1* - [Buratesb B coope (ITOJIHOCTBIO YKOMITJIEKTOBAHHBIN JIsT Engine in assy (complete for mounting on
YCTaHOBKM Ha 1r1accu, nurareb 4178.1000400-05, kopooka chassis, engine4178.1000400-05, gearbox 452~
nepenay 452-1700010-10) 1700010-10)
9 3303-1000250-51 1* - JBuraresib B cOope (MOJHOCTbIO YKOMITJIEKTOBAHHBII 1151 Engine in assy (complete for mounting on
YCTaHOBKM Ha maccu, asurareib 4178.1000400-05, kopobka chassis, engine41787.1000400-05, gearbox 452-
nepenayd 452-1700010) 1700010)
10 330307-1000250 1* - [IBuraresb B coope (MOJTHOCTBIO YKOMIUIEKTOBAHHBIN ISt Engine in assy (complete for mounting on

YCTaHOBKM Ha 1accu, neuratenb 41787.1000400-01, kopobka
nepemau 452-1700010-10)

chassis, engine 42187.1000400-01, gearbox 452-
700010-10)



(44

-

1
2
3
4
5
6
7
8
9
0

22069-1000250
22069-1000250-01
22069-1000250-40
22069-1000250-41
220697-1000250-40
3303-1000250
3303-1000250-01
3303-1000250-50
3303-1000250-51
330307-1000250

,
,

'
i

Puc. 1. IBurarens B coope (1000)
Fig. 1. Engine in assy (1000)

1"
12
13
14
15
16
17

4178.1000400-01
4178.1000400-02
4178.1000400-05
41787.1000400-01
4218.1000400
4218.1000400-05
42187.1000400-05

/)



€C

2 | 3 4 5 6 | 7 8
11 4178.1000400-01 1* - HBurarennb B c6ope ¢ 060pyI0BAHUEM (CANTbHUK KOJIEHYATOrO Engine in assy with equipment (crankshaft gland
Bana 2108, 6enzonacoc 2105) 2108, fuel pump 2105)
12 4178.1000400-02* 1* - [Buratenb B cOope ¢ 060pyaoBaHKeM (YIUIOTHEHHE 3aIHETO Engine in assy with equipment (crankshaft rear
KOHIIa KOJIEHYATOro Bajia CaJbHUKOBOW HAOUBKOI, end gland, fuel pump 2105)
6eH3oHacoc 2105)
13 4178.1000400-05* 1* - [ Burarenp B cbope ¢ 000pynoBaHNEM (CATBHUK KOJIEHYATOTO Engine in assy with equipment (crankshaft gland
Baja 2108, 6enzonacoc 2105, cuerienue 4173) 2108, fuel pump 2105, clutch 4173)
14 41787.1000400-01* 1* - JBuratenb B coope ¢ obopynoBaHueM (6eH3oHacoc Bb-9, Engine in assy with equipment (fuel pump B-9,
CcaJIbHUMK KoJieH4aToro Bama 2108) crankshaft gland 2108)
15 4218.1000400 - 1* JIBurateb B cOope ¢ 000pyIoBaHUEM Engine in assy with equipment
16 4218.1000400-05" - 1* [Buraresb B coope ¢ obopynosaHueM (cuersieHue 4173) Engine in assy with equipment (clutch 4173)
17 42187.1000400-05* - 1* Juraresb B coope ¢ obopynoBaHueM (cuervieHue 4173) Engine in assy with equipment (clutch 4173)
* - B 3aBUCMMOCTH OT KOMIUIEKTAL[MX aBTOMOOMJISI
Depending on the complete equipment of the automobile
Ioarpymna 1001. IToasecka aBuraTes
Subgroup 1001. Engine Mounting
1 452-1001042 4531110010 1 1 KpoHn1ureitH 3aaHeit moaBecKu IBUTATENS TIPaBbIit Engine rear mounting r.h. bracket
2 250977-1129 459553 1510 4 4 laitka M12x1,25 Nut M12x1.25
3 258040-1129 459871 6051 4 4 L rmvHT 3,2X25 Cotter 3.2x25
4 451-1001014-03 4531117939 2 2 KpoH1ITeiH KperuieHUs MOLYLKK Pad bracket
5 51-1001024 4554120114 2 2 Konnaxk 3amutHbIi Protective cover
6 293354-1129 459952 6424 4 4 [ai16a @ 12,5 cneuunanbHas Special washer dia 12.5
7 469-1001020 454316 3777 4 4 IMonyika BepxHsist Upper pad
8 469-1001030 454316 4095 4 4 I'He3mo BepxHeit momyIKu Upper pad seat
9 469-1001035 454316 4278 4 4 Bryinika pacriopHast Distance sleeve
10 469-1001025-01 454316 4093 4 4 [Monyuika HYXHSIS Lower pad
11 293350-1129 459952 6404 4 4 [ait6a @ 12,5 cneuuanbHas Special washerdia 12.5
12 252136-112 459816 6067 14 14 [lait6a 10 mpy>xxunHast Spring washer 10
13 201499-1129 459346 1561 6 6 Bont M10x30 Bolt M10x30
14 205469-1129 459356 1064 2 2 bonr M12x1,25x80 Bolt M 12x1.25x80
15 4521-1001094 45 3111 4266 2 2 IMpoknanka Tsiru Rod gasket
16 452I-1001095 453111 4267 1 1 Brynka tsiru Rod sleeve
17 352504-1129 459964 6015 2 2 laii6a 10,5 Washer 10.5
18 250512-1129 459553 1057 2 2 [aiika M 10 Nut M10
19 252156-112 459816 6007 1 1 Laii6a 10 npyxuHHas Spring washer 10
20 201497-1129 459346 1559 8 8 Boar M10x25 Bolt M10x25
21 452-1001043 453111 0011 1 1 KponureitH 3agHei moaBeCKy IBUTATEIIS JIEBBIN Engine rear mountingl.h. bracket



144

452-1001042

250977-M29

258040-”297

451-1001014-03

51-1001024

293354-M29

469-1001020

451-1001056
293354-M29
260034-MN29
469-1001020
258038-M29

469-1001030
250512-M29
451-1001060-11
252136-MN29

9 469-1001035
10 469-1001025-01

L

|

|
W 11 293350-M29
w 4 451-1001014-03
i\ 12 252136-MN2

250512-M29

I
201 497-”294% g
252156-N2
469-1001 0354@
352504-M29
452r-1001094 s»;
469-1001025-01
16 452r-1001095 293350-M29

[P
17 352504-M29 258040-”29&0

§
18 250512-n29ﬁ‘ 250977-n294@
4 |

Puc. 2. [Toxsecka neuratess (1001)
Fig. 2. Engine mounting (1001)

13 201499-M29
14 205469-M29

15 452r-1001094




4

2 3 4 5 6 7 8

22 451-1001060-11 4531110013 1 1 Tsra coeanHuUTeNBHAS Brace rod

23 258038-1129 459871 1049 1 1 [mmmnT 3,2x16 Cotter 3.2x16

24 260034-1129 459862 1035 1 1 Manet 8x25 Pin8x25

25 451-1001056 453111 5222 1 1 KpoHurreiis Tsru Rod bracket

26 205467-1129 459356 9062 2 2 Boar M12x1,25x70 Bolt M12x1.25x70

Moarpymna 1002. Biok nuaMHIpoB
Subgroup 1002. Cylinder Block

1 421.1002009 - 1 Biiox nMAMHAPOB ¢ KPBIIKAaMU ¥ KAPTEPOM CLETUICHUS Cylinder block with covers and clutch housing
B cbope in assy

2 417.1002009-50* 1 - Bsiok uMIMHAPOB € KPbILIKaMU, BTYJIKAMU U KapTepoM Cylinder block with covers, sleeves and clutch
clieTuieHus B coope housing in assy

3 417.1002009-60*! 1 - BJIoK MIMHIPOB ¢ KPBIIIKAMH, BTYJIKAMHA U KapTepOM Cylinder block with covers, sleeves and clutch
clieTUIeHus1 B cbope housing in assy

4 417.1002123 45 6321 2083 2 2 Mrudr 13x28 Set pin 13x28

5 201416-118 45 9346 9502 6 6 Bont M6x12 Bolt M6x12

6 252154-112 459816 6005 6 6 [ aii6a 6J1 mpykKuHHAs Spring washer 6J1

7 21-1005160%*! 45 6321 0222 2 - [epxartesb caJlbHUKA 33THETO MTOMIITUITHUKA Rear bracket gland holder

8 4173.1005160*2 45 6321 2077 2 2 JepxaTesib MaHXKEThI CalbHUKA Gland collar holder

9 417.1002122 45 6321 2082 2 2 L nuneka M8x32 Stud M8x32

10 417.1005153 45 6321 1855 - 1 Kppllka yrioTHUTEbHAsE KOJIEHYATOTO Bajia Crankshaft sealing cover

11 417.1005153-10%*! 1 - Kphiika caarbHUKOBOI HAOMBKM KOJIEHUATOTO BaJla Crankshaft gland cover

12 417.1005153-20* 1 - Kpbillika MaHXeThl KOJIEHUAaTOTO Basia Crankshaft collar cover

13 100121 456722 0015 2 2 [aii6a 8 Washer §

14 250511-118 459553 9056 7 7 laiixka M8x1 Nut M8x1

15 21-1005303-11 456321 1284 10 10 Lmuneka M 14x1,5x75 Stud M 14x1.5x75

16 417.1005152 456321 1852 1 1 Kpsliiika 3agHero noaiMnHuKa KoJeHYaToro Bajaa Crankshaft rear bearing cap

17 21-1005304 456321 1009 10 10 laiika M 14x1,5 Nut M14x1.5

18 417.1005143 45 6321 1850 1 1 Kppiika yeTBepTOro MomIIMITHAKA KOJIEHYATOrO Bajia Fourth main bearing cap

19 417.1005145 456321 1851 2 2 Kpbllika BTOpOro v TpeThero NOAIIMIMHUKOB KojleHuaToro Basia  Second and third main bearing cap

20 417.1005140 456321 1849 1 1 Kpblliika nepenHero moAlIMITHUKA KOJIEHYATOro Bajia Front main bearing cap

21 252157-112 459816 6008 2 2 [lai16a 12 mpyxxuHHas Spring washer 12

22 201542-118 45 9346 9600 2 2 Bont M12x35 Bolt M12x35

23 262531-118 459932 9201 1 1 Ipodka KT 1/8" Plug KI" 1/8"

24 421.1002082 2 2 3anymika Stopper

25 252136-112 459816 6067 4 4 [lai16a 10 mpy>xxunaHast Spring washer 10



